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Package leaflet: information for the user 

 

Panthenol-ratiopharm Wundbalsam, 50 mg/g cream 

dexpanthenol 

 

Read all of this leaflet carefully before you start using this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist or nurse 

has told you. 

- Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor, pharmacist or nurse. This includes any possible 

side effects not listed in this leaflet. See section 4. 

 

What is in this leaflet 

1. What Panthenol-ratiopharm Wundbalsam is and what it is used for 

2. What you need to know before you use Panthenol-ratiopharm Wundbalsam 

3. How to use Panthenol-ratiopharm Wundbalsam  

4. Possible side effects 

5. How to store Panthenol-ratiopharm Wundbalsam 

6. Contents of the pack and other information 

 

 

1. What Panthenol-ratiopharm Wundbalsam is and what it is used for  

 

The active ingredient of Panthenol-ratiopharm Wundbalsam, dexpanthenol, is converted into 

pantothenic acid in the cells and thus acts as vitamin B5. The advantage of dexpanthenol is its better 

absorption when applied topically. Pantothenic acid plays a central role in cellular metabolism. 

Pantothenic acid is necessary for the human body to regenerate the skin and mucous membranes. 

 

Panthenol-ratiopharm Wundbalsam is used for the supportive care of mild skin disorders. 

 

 

2. What you need to know before you use Panthenol-ratiopharm Wundbalsam  

 

Do not use Panthenol-ratiopharm Wundbalsam 

- if you are allergic to dexpanthenol or any of the other ingredients of this medicine (listed in 

section 6); 

- if you are allergic (hypersensitive) to potassium sorbate. 

 

Warnings and precautions 

Talk to your doctor, pharmacist or nurse before using Panthenol-ratiopharm Wundbalsam. 

 

The concomitant use of condoms and Panthenol-ratiopharm Wundbalsam in the genital or anal area 

may reduce the durability of condoms and therefore their reliability. 

 

Other medicines and Panthenol-ratiopharm Wundbalsam 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

 

Pregnancy and breast-feeding 

The use of Panthenol-ratiopharm Wundbalsam is permitted during pregnancy and breast-feeding. 

 

Panthenol-ratiopharm Wundbalsam contains cetostearyl alcohol and lanolin 

Cetostearyl alcohol and lanolin may cause local skin reactions (e.g. contact dermatitis). 
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3. How to use Panthenol-ratiopharm Wundbalsam  

 

Always use this medicine exactly as described in this leaflet or as your doctor, pharmacist or nurse 

has told you. Check with your doctor, pharmacist or a nurse if you are not sure. 

 

Unless prescribed otherwise, the cream may be applied as a thin layer on the affected area once or 

several times a day. The duration of treatment depends on the character and severity of the illness. If 

symptoms persist, talk to your doctor. 

 

If you feel that the effect of Panthenol-ratiopharm Wundbalsam is too strong or too weak, talk to your 

doctor or pharmacist. 

 

If you use more Panthenol-ratiopharm Wundbalsam than you should 

The non-intended use (for example, internally) of Panthenol-ratiopharm Wundbalsam in large doses 

has not caused toxic side effects. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 

 

In rare cases (may affect less than 1 user in 1,000 but more than 1 user in 10,000), hypersensitivity 

reactions (e.g. allergic skin reactions, irritation, inflammation of the skin) have been reported. Allergic 

reactions may occur in the case of hypersensitivity to cetostearyl alcohol. Due to the potassium 

sorbate content in the medicine, patients that are sensitive to this substance may develop irritation, for 

example in the form of inflammations of the skin. 

 

If any of the aforementioned side effects occurs for the first time or if your condition worsens, 

discontinue using Panthenol-ratiopharm Wundbalsam and talk to your doctor. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Panthenol-ratiopharm Wundbalsam 

 

Keep this medicine out of the sight and reach of children. 

 

Do not store at a temperature higher than 25 ºC. After opening, the cream may be stored at a 

temperature of up to 25 ºC for 12 months. 

 

Do not use this medicine after the expiry date which is stated on the carton following “EXP”. The 

expiry date refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Panthenol-ratiopharm Wundbalsam contains 

- The active substance is dexpanthenol. 1 g of cream contains 50 mg (5%) of dexpanthenol. 

http://www.ravimiamet.ee/
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- The other ingredients are wool grease, lanolin alcohol ointment (contains cetostearyl alcohol, 

lanolin alcohol and white petrolatum), white petrolatum, polyglyceryl-3-polyricinoleate 

(Imwitor 600), medium-chain triglycerides, citric acid monohydrate, potassium sorbate, 

purified water. 

 

What Panthenol-ratiopharm Wundbalsam looks like and contents of the pack 

White to slightly yellowish homogeneous spreadable cream with a characteristic wool grease odour. 

The pack contains 35 g or 100 g of cream in an aluminium tube with a polyethylene cap.  

Not all pack sizes may be marketed. 

 

Marketing Authorisation Holder 

ratiopharm GmbH  

Graf-Arco-Strasse 3 

89079 Ulm 

Germany 

 

Manufacturer 

Merckle GmbH 

Ludwig-Merckle-Str. 3, 89143 Blaubeuren 

Germany 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder. 

UAB Teva Baltics Estonian branch 

Hallivanamehe 4 

11317 Tallinn 

Telephone: +372 661 0801 

 

This leaflet was last revised in June 2022. 

 


